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AMERICAN STEEL PIPE (ASP)
A division of American Cast Iron Pipe Co.,
N, 1501 31st Avenue North, Birmingham, AL 35207
CERTIFIED QUALIFICATION REPORT OF SHIPMENT
(IN ACCORDANCE WITH 1SO 10474/EN 10204 "Type 3.1")

DATE: 24/MAY/2017

CUSTOMER ADDRESS: PIONEER PIPE Customer Order Number ASP Order Number
25 COLLEGE PARK COVE M 20010168 §$112231

JACKSON, TN 38301
SPECIAL NOTES

NDT tested using an Ultrasonic test method calibrated ID & OD N-10 NOTCHES.
Hydrostatic test duration 10 seconds. Max allowable C.E. PCM .25.

Minimum weld seam anneal temperature 1600 degrees F for all pipe.

Charpy acceptance criteria Min. Energy 15/Heat. Min. shear area N/A.

SHIFMENT DESCRIPTION
LINE SIZE WALL SHIP. NO 1 - 41 SPECIFICATIONS GRADE

3 20.00 .500 HFW API LINE PIPE API 5L,PSL 2 X65M

All tests are from the body of the pipe in the transverse direction unless otherwise noted.
Standard flat tensile gage length 1-1/2" x 2". Pipe body test location: Tensile T180; CVN T90.

HEAT C MN P S CB SI TI cu NI MO CR v AL B N CA C.E. Pipe
Coil
NG1976 LINE 3 MFG: Nucor (Decatur) EDITION REFERENCE 5
H= .050 1.380 .012 .002 .042 .212 .008 .160 .040 .020 .D60 .074 .023 .0002 .0069 .0012 .147 8/15
P= .052 1.390 .009 .001 .046 .226 .008 .141 .046 .020 .056 .078 .021 .0002 .0000 .0021 . 150 0024
P= .055 1.310 .007 .002 .048 .217 .007 .114 .041 .015 .041 .075 .019 .0002 .0000 .0036 .146 0025
P= .045 1.390 .009 .002 .046 .213 .009 .158 .047 .022 .063 .077 .021 .0002 .0000 .0021 .144 0001
P= .044 1.390 .009 .001 .046 .211 .009 .153 .045 .022 .062 .077 .020 .0002 .0000 .0020 .142 0002
M= WT 95.4 ksi PT 93.6 ksi Yield 79.3 ksi %EL 37.5 RB 98 Hydro: 2940 Psi Y/T= .85 RUN: 04-7 0024
NG1979 LINE 3 MFG: Nucor (Decatur) EDITION REFERENCE S
H= .060 1.390 .011 .002 .044 .232 .007 .130 .040 .020 .050 .076 .023 .0002 .0066 .0012 .156 8/16
P= .051 1.400 .007 .001 .046 .228 .008 .127 .044 .016 .048 .078 .020 .0001 .0000 .o0017 .147 0015
P= 0SS 1.3720 .007 .001 .046 .231 .008 .126 .044 .014 .048 .078 .021 .0002 .0000 .0021 .15¢0 0015
M=WT 92.1 ksi PT 93.3 ksi Yield 78.3 ksi %EL 38.5 RB 97 Hydro: 2940 Psi Y/T= .84 RUN: 04-7 0015
Attachments PAGE 1
Continued

Issue No.: 7 Form Date: 6/01/2013 QD-AW3F055



CERTIFIED DATE: 5/24/17

Customer Order Number ASP Order Number
CUSTOMER NAME : PIONEER PIPE ™M 20010168 $112231

HEAT C MN P S CcB S1 TI CU NI MO CR A\ AL B N CA C.E, Pipe

Coil
NG2300 LINE 3 MFG: Nucor (Decatur) EDITION REFERENCE 5
H= .0S0 1.370 .010 .002 .046 .231 .008 .110 .030 .020 .030 .073 .025 .0001 .0069 .0022 .142 10/16
P= .048 1.370 .007 .002 .049 .226 .009 .111 .036 .019 .034 .076 .022 .0001 .0000 .0024 .141 0016
p= .049 1.370 .007 .002 .049 .225 .009 .109 .036 .018 .034 .076 .022 .0001 .0000 .0025 .142 0017
M=WT 90.6 ksi PT 91.1 ksi Yield 77.2 ksi %EL 37.0 RB 98 Hydro: 2940 Psi Y/T= .85 RUN: 04-7 0016
SG2502 LINE 3 MFG: Nucor (Decatur) EDITION REFERENCE S
H= 050 1.390 .011 .002 .047 .223 .007 .130 .040 .020 .040 .075 .024 .0003 .0079 .0015 .1l46 9/16
P= 046 1.340 .008 .001 .048 .214 .008 .119 .041 .017 .036 .075 .021 .0002 .0000 .0028B .138 0007
P= .048 1.350 .009 .004 .047 .246 .009 .112 .040 .017 .052 .075 .021 ,0001 .0000 .0031 .142 0008
M=WT 90.7 ksi PT 91.8 ksi Yield 77.1 ksi %EL 39.0 RB 97 Hydro: 2940 Psi Y/T= .84 RUN: 04-7 0007
SG2503 LINE 3 MFG: Nucox (Decatur) EDITION REFERENCE 5
H= 050 1.360 .010 .002 .046 .223 .007 .120 .040 .020 .040 .075 .023 .0002 .0075 .0015 .143 8/16
P= _0S0 1.320 .008 .00l .048 .214 .007 .112 .041 .01l6 .041 .075 .018 .0001 .0000 .0029 .141 0019
P= 053 1.340 .008 .001 .048 .214 .007 .115 .041 .017 .041 .076 .018 .0002 .0000 .0032 .14S 0020
M=WT 89.1 ksi PT 92.6 ksi Yield 80.5 ksi $%EL 39.5 RB 97 Hydro: 2940 Psi Y/T= .87 RUN: 04-7 0019
5G2806 LINE 3 MFG: Nucor (Decatur) EDITION REFERENCE 5
H= 060 1.360 .011 .002 .046 .230 .008 .110 .030 .020 .040 .072 .021 .0001 .0074 .0015 .152 8/16
P= 051 1.360 .009 .002 .049 .226 .009 .110 .038 .022 .045 .076 .019 .0002 .0000 .0024 . 145 0011
P= 059 1.370 .009 .004 .047 .253 .010 .115 .041 .019 .051 .077 .021 .0001 .0000 .0025 .154 0012
M=WT 89.9 ksi PT 89.7 ksi Yield 74.0 ksi %EL 38.0 RB 99 Hydro: 2940 Psi ¥/T= .82 RUN: 04-7 0011
Attachments PAGE 2
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CERTIFIED DATE: 5/24/17
Customer Order Number ASP Order Number

CUSTOMER NAME: PIONEER PIPE M 20010168 $112231

Charpy "V" Notch Tests

Fracture Appearance

HEAT NO. SIZE TEMP Energy (FT*LBF) AVG (¥ Shear Area) AVG Line #
NG1376 - .750 32 112 114 110 112 100 78 78 85 3
NG1979 - . 750 32 190 138 132 153 100 78 100 93 3
NG2300 - .750 32 193 226 206 208 100 100 100 100 3
SG2502 - .750 32 43 105 232 127 38 87 100 75 3
SG2503 - .750 32 90 92 130 104 100 90 94 95 3
SG2806 - .750 32 125 128 106 120 85 73 89 82 3
ALL HEAT AVERAGE = 137 88
§1§EL SUPPLIER / MFG SUPPLIER ADDRESS
Nucor {Decatur) 4301 Iverson Blvd. / Trinity, AL 35673

Legend RAnalyses:

A-2Z - Additional Testing R - Retest Hydrostatic Test: OK
H - Heat Analysis L - Longitudinal Flattening Test: OK
P - Product Analysis T - Transitional

M - Mechanical PropertiesW - Weld Line

EDITION REFERENCE 3: API SL 43RD EDITION 10/4/2004
EDITION REFERENCE 4: API 5L 44TH EDITION 10/1/2008
EDITION REFERENCE 5: API SL 45TH EDITION 7/1/2013
EDITION REFERENCE A: ASTM/ASME ANNUAL BOOK OF STANDARDS SECT.1, VOL 01.01

Coils used for this order were melted and manufactured in the USA.

We hereby certify that the above figures are correct as contained in the records of this company, and that
the pipe were manufactured, tested, and inspected in compliance with the Latest edition of the applicable
specification at American Steel Pipe (ASP) located at 1501 31st Avenue North, Birmingham, AL 35207 (USA).

Joma B, Raind.

James B. Baird
Manager of Quality Assurance - Steel Pipe
PAGE 3
End of Report
Issue No.: 7 Form Date: 6/01/2013 QD-AW3F055



PO Line:, Sales Order Number; 9048633, Sales Line: 0001-00000

» MRC Global Part Description: 20 TECT XH CS WELD CAP MSS SP75 WPH Y65

Heat Number: 1NX749, Customer PO Number: 20" TEST HEADS

MRC Global Part Number; 16883010,

Haud offlce and plant:

Vs Roma 150, 28027 Pogencanio (Plocuna), haly I

Tel. +39 528 665311 - Fax +39 0523 559021

Inlo@!aciublraccordl corn - www.toctikacoord.cont TECTUBI RACCORDI 6.p.A, ’

UL ST LY ALLIEDR QROUP

- CERTIFICAT DE RECEPTION - INSPECTION CERTIFICATE - ABNAHMEPRUFZEUGNIS N. 17301413/00
{EN 10204 - 3.1)

ACL.TO EU DIRECTIVE 97/23/5C ANMEX | BECT. 6.2 & 7.5 fFg. * di 2 Date/Deum ¢ DO/Y1/17

NV R AT AR IR rhr SRR T E N RS Ry LER Ll L L Tl B T T L At Y e . Hhvwavidadbgunns LAALA LR TS T2 bl L1 T L T e T Te ey

AVIS/DISPATCH/VERSAND/ l08 : V7000242

ACKETEUR/PURCHASER/BESTE L LER ALLIED FLYTING L.P.

COMMAKNDE N./OROER N./BESTELLER NR 51017712

SPYCTETGATIONZSPESIFICAT LON/LLE FESBED TNG ASTN ABED/"4 - MSS SP-75/14 - MOLCYY
STANIARD DE CONSTRUCT!UN/CCKSTRUCTION STANJARDS/ANFCRDERUNGEN : MSS SP-75/14¢4

"n-iwﬁtﬁ-iiv---t-v-t-nwtv\l-ht--bnatit-n-tAaarﬁrt--'-‘u.n.ntvnn.hv'u-'-ﬁ-tin---nu-a LA e R S Y Y XY R 2RI T)

i TEM
VOTRE NATRE =an Q[( =au COULEE
Y/R O/R 2ze Q1Y ==3 B zaassz ezaazess===2a3DESCRIPT[QNSeeaazcazerseosmeeszcess2232203e0a HEAT
[/REF U/REF SCHMELZ2E
165 054 50 CAPS 20" XS WPHY&S CODE 65PCX20-T12 Q0 NXT4L9
-wvnttttnnvt-titﬁﬂtti.t--iititﬂl-i-n-kruvuvnc--“o-"ur-ﬂnooa---t.-'t"n--ny.nunwhun-nnmv-"nt:tntn't'-'hw.snuaoyn-pg
TiPE DE CONSTRUCTION / TYPE OF CONSTRUCTION / ERZEUGNISFORM i SEAPLESS PROOUCED 8Y PIPE
HETHCOE DE FABRICATIUN / HETHOD OF MANUFACTURE / HERSYE_LVERIAHREN + HOT FORMING BTW 780°C AND 980°C
URAITEMENT THERMIQUE / HEAT TREATMERT ; WARHEBEHANDLUNG : DUENCHIND AT §0D°C TEMPERIKG AT 450°C
CERT(FICAT DE FERRERIE N./PILL TEST REPORT N./AGNAHMEPRUFZEUGNIS N. : 413834
FOURN1SSEUR/SUPPLI ER/HERSTELLER i METIHVEST

LR L L L N T T Y R ALt LRt Rl h L h bl L T s o —— AL e R TR AR e R A AT T2 AR D122 2 22T Y T T OO TRN YT ewry

ANALYSE SUR COULEE / LADLE ANALYSIS / SCHMELZANALYSE (X)

RARR L LA Ad AR A el d et e g R Y T Y 1Yt as L2 T wabhttdoaprhbrnpbsddvadstsratirhastartr N rinitattdrasne

(TEM
VOTRE MOTRE COULEE
Y/R 0/R HEAT
I/RE¥ U/REF SCHYMELZE =0 %= =MhY%= = SI%= =P %= v § %= = CRX= = MIXK= = WiX= 3 CUX= = AL%= = ¥ % o NBY= a TIX%m 0 & %= » 0 X=
165 056 OJ1KXT49 0,150 1,450 0,320 0,012 9,003 0,030 0,005 0,030 0,060 C,080 0,c41 0,0200 0,070 0,0100 0,0005
Whevakuvk CHECC wieewanws 0,450 1,420 0,310 0,011 0,002 0,032 0,004 0,627 0,057 0,027 0,043 0,0170 0,0160 0,0088 0,0003
L @R +V+ M QY + NI 7 MK S cu NT (R+¥O+VHHD \
CES = € % ==ee 4 coermmenan Ser 4 eseeeies = 0,40 CESZCHE X | ==nn # =men + mxon & onon 4 cioecoooes 1Bp [2 0,391
6 5 15 Vo6 24 15 20 5 /
CEJ cwoedddsuaptidtnunan CHECK S*oatmpdnnbedbvater CEI tdhwadvdd bdhwheVoidy CLECK AVEFFA T r v e Tatny
Ixilt.i'tlllr.litli"t-‘wﬁlil.ith"illtt'lt"*titl'tlQlttvlllttt’ﬁ.-ttiill-ﬁitttlv(.'ttilt--i|ltl'\ltnn'itl-i‘ltnlIlli"tltltntybitt
ESSAI CE TRACT!ON / TENSILE TEST / ZUGVERSUCH SENS / DIRECTIOK / LAGE : TRAHSV,
ITEM LTH.ELAST, RESISTANCE ALLCONGEMERT DURETE!
VOTRE NDTRE ESYA| cQuLEE Y.5. 1.5. ELGHGAT I ON SARDNESSTEST
Y/R  C/R TEST/LOT co. REAT STRECKGRZ 2UGTCSTIG OEUNURG HARTE
J/REF L/REF PRCAE SCHHELZZ HPh HPA (Lo=2n} HAX 235 ey
145 £54 25932 CONXTLR 552,00 661,2C 28, 2C RES/0BI/LRM. 205 hBW
FITTINGS CCHPLY WITH WACE MR 01 75 - 09 !&ES f1+01 4RC 22 Mox.

MECHANICAL TES) CASRIEC UUT O FINISHED FITTINGS ; BR(EE (hOT
vv‘-Mtvﬂlv»wii-a.tw.tii\n't.mitnv“wp--t\uutato-'nn-\ntw#--wnﬁtatmavﬂ“iﬁtvnu--ntv«&-t-vntﬁuQnittrttnvninrtnnnr"'dt
* ALL FITTINGS MARKEO Wi LOW STRESS OIE STAHPS OR INTERRUFTED 0QT STAMPS
¥ ASPECT EY DIHENSICHS : SATISFAISANT / SURFACE & DIMENSIONS : SATISFACTORY / BESIGHYIG - ADMESSUNG: OINE BEAN STAMDUNG 100% *
* TCUS LES RACCOADS SONT CONFORNLS AUX STIPULATIONS DE LA COMMANDE ET AUX SPECIFICAT!ONS DESSUS MENTIONKES -
" W2 CERTIFY THAY T4€ FITTINGS COMPLY WITH ORDER RCQUIREMENTS ANO ABOVE MENTICVED SPECIFICAYTIONS -
* OIE GESTELLTEH ANFORDCRUNGEH SIND [T ANLAGE ERFULIT

A R g R L e L L L e L L Y g R e S Y N Y TN R 12 L T TS T Tty

* MARQUE JE FABRIOQUZ/TRADC MARK » ¥ CONTROLE DE QUALITEf/GUALLTY coNYROL * . 4
" ICICHEN DES LIEFEKKWERKES . (—m ® DER HERKS - SACHVERSTAND:GE ¥
” “ " -
] - - »
« L4 - -

e e L e e R L L e L T [ R st L Rttt



PO Line:, Sales Order Number: 9048633, Sales Line: 0001-00000
T XH CS WELD CAP MSS SP75 WPH Y65

, MRC Global Part Description: 20 TEC

Heat Number: 1NX749, Customer PO Number: 20" TEST HEADS

MRC Global Part Number: 16883010

Head offico nnd plant: =
Wi Roma 150, 28027 Padenzans [Plircenza), ilaly I .

> ) — @ .
Irfodrocrutiraccordl.com - wanw.toclubraccordl.com TECTUDI RACCORD! §.p.A. A I__—

Tel, +39 0523 555311 - “ua +030 (523 550621
FUTTWELBUK) RTT.NGA ALLIED BROUP

<]

- CERTIFICAT DE RECEPTION - INSPECTION CERTIFICATE - ABNAHMEPRUFZEUGNIS N, 17301413/00
(EN 10204 - 3.1)

ACC.TO EV DIRECTIVE G7/23/EC ANNEX 1 SEC™. 4.3 & 7.5 Fg. Z.d‘. 2 Date/Datum ; 08/13/17

‘Olﬁﬂtﬂkt‘ttt'Vi"lt-i.h'ﬁ‘h'".t'l“iilﬂtﬁlﬂ.‘t B ottt A p A AR NN P IR R P A WA AT A LA RN O Ty e P LT Tl P oY DT T R Ty

ESSAL DE RESILIENCE/IMPACT TEST/KER3SCHLAGVERSUCK SENS/DIRECT{ON/LAGE : YRANSV. TEMP. 1 +46%C  TYRE : KV
ITEM PIMERS(CY BECTION YAAVAIL DE RUPT,
VCTRE NO“RE ESSAT SI2E SECTION INPACT VALUE
TR O/R TEST/LOT my ABMESSUNGEN QUERSCH. KERBSTHLAGARBE | T
)/REF U/REF PRORE o cnz : 1+243/3 SHEAR AREA (%)  LAT.EXPANSION (ma)
165 954 259321 10,0 % 10,0 a, 80000 1. 206,) 1. 95 1. 2,04
. e, 00,7 2 95 2 ,
3. 194, 3 95 3 2,1

AUTRES ESSAIS / OTHGR TESTS / ANDERE PREFUNGEN :

L A A i e e L T e el L e I e LTI LT S ey bbb A A LR R Ll ] T L R e S R O T Iy T o T T WUpQaT ey

Yole

- MAGNETIC PARTICLE EXAMINATION CARRIED OUT ON 100% OF BEVEL
ENDS AREA ACCORDING TO ASTM E709 - ASME VIl Div.1 App.6
RESULTS: SATISFACTORY
- ULTRASONIC TEST EXAMINATION CARRIED OUT ON 10C% OF BEVEL ENDS
AREA ACCORDING TO ASME SA388. RESULTS: SATISFACTORY
- ULTRASONIC TEST EXAMINATION CARRIED OUT ON 100% OF THICKNESSES
OF PIECES ACCORDING TO ASTM E797 . RESULTS: SATISFACTORY
- FITTINGS ACCORDING TO NACE MR0O175/S0151566/NACE MRO103
- All material supolled is certified to be free of mercury contami=
natlon and na mercury baaring equipment was used during manufacturing
- FITTINGS ACCORDING TO CENTERPOINT ENERGY SPEC.104/109/113,
NI SOURCE TRANSMISSION SPEC. No. FIT-101,ENBRIDGE SPEC, EES-023,
ENERGY TRANSFER ETC HY-Weld-Fit, EQT MISTREAM SPEC.No.2 2.2 MS-FIT-CSW
KINDER MORGAN M8120, ONFOK PARTNERS PROCEDUHE No.OKSeng3 4300
SEMPRA ENERGY/SOUTHERN CALIFCRNIA GAS CO. SPEC.Nv.52-96, SPECTRA
ENERGY SPEC.No,ES-PF1.7/ES-PF1.9, TRANSCANADA SPEC.No,TES-FITG-L3
TRANSCANADA SPEC.No.TES-FITG-LD-US WILLIAMS 50,7207 except par.34.4

M L R e I e e R Y g T L e T L Ll Tl T LT LT,
¥ ALL FITTINGS MANKED WITH LOW STRESS DIZ STAMPS OR NTERRUPTED DOT STAMPS

® ASPECT ET DIMENSICHS : SATISFAISANT / SURFACE & DIMENSIONS : SATISFACTORY / BESICHTIG - ABHESSJNG: OHHE BEAN STANDUNG 100%
* TOUS LES RACCCADS SONT CONFORMES AUX STIPULATIONS DE LA COMMAKOE ET AUX SPECIFICATONS OESSUS MEWTIONKES

* WE CERTLFY FHAT THE FITTINGS COHPLY WITH ORDER REQUIREMEHIS AND ABOVE MENTIONZD SPECIFICATIONS

* DIE GESTELLTEN ANFORDERUNGE! SIND )T ANLAGE ERFUL)T

L s L R e e e L L L Y S Y L L Ll Ly | Durpuupay

v & N w o

* MARQUE Dt FABRIQUE/IRADE MARK * * NONTROLE DE QUALITE’/QUALITY CDNTROU v » .
. eUERK S . » _ + v - * v

: ZEICHEN DES L1EFERHERKSS : r—' : DER WERKS - SACHVERSYAMDIGE ZTECTUB! négcmts. A :
- — v .

- - .
N . s « "
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, PO Line:, Sales Order Number: 9048633, Sales Line: 0001-00000

Customer PO Number: 20" TEST HEADS,
MRC Global Part Number: 16883010, MRC Global Part Description: 20 TECT XH CS WELD CAP MSS SP75 WPH Y65

Heat Number: 1NX749,

Work and Cffice: V:a Roma, 150 - 23027 Pederzaro (PC)

TECTUBI RACCORDI S.p.A. Ph.: +39 0523 555 311/Fax: +39 0523 559 621

E-MAIL: info@\ectubi.com

MARKING DECLARATION

DATE: March 21, 2018
PO: $022115491
ALLIED RELEASE: 01-891599-001

With reference to the a/m order we confirm that the following item has been stamped with the
following marking:

- DESCRIPTION: 20 XH CAP WPHYS52
- ary 7
HEAT: 1INX749
MATERIAL: WPHYS52
STANDARD OF CONSTRUCTION: MSS SP-75-2014 WPHYS2

By this letter we confirm that the a/m fittings are of our production and we give you authorization to re-
stamp the below on our fittings:

20 XH WPHY65/QT 1NX749 ITALY SO 800299

BEST REGARDS

Troy Gorrell



ISO 9001:2008
Certified

Wor

1341 HA Rd.
rousion, Tx 77039
(281) 590-0100
Fac (281) 590-1415
E-Usi:

SOLD TO:  MRC BUCKHANNON-WV

CUSTOMER'S ORDER NO.: C0188985307B0

WOI S/O#: C000085493

ooim

WOI PRODUCTS ARE MANUFACTURED IN THE UNITED STATES OF AMERICA

WE CERTIFY THAT THE MATERIAL FURNISHED ON THIS ORDER COMPLIES IN ALL RESPECTS WITH THE SPECIFICATIONS AS
STATED AND THAT THIS CORRECT INFORMATION IS AS CONTAINED IN OUR RECORDS

IAW ASTM A105-15 / ASME SA105-15

HEAT TREATMENT
NORMALIZED

MATERIAL TEST REPORT
LN ITEM QUANTITY DESCRIPTION HEAT CODE
IzTHBSM1056 ] [ 4 FLAT X 2 6M THRD BRANCHETTE A105 1BUAN ]
IAW MSS SP-97
CHEMICAL COMPOSITIONS
LADLE
C Mn P S Si Ni Cr Mo Cu v
28 .86 011 020 26 07 10 03 16 002
PRODUCT
MECHANICAL COMPOSITION
TENSILE PS! YIELD PSI ELONG % RA % BHN BHN
MILL
PRODUCT 80200 49400 28.2 61.5 143 143
COMMENTS
CE: .465
EN 402043.1 - - =

DATE:

06/18/2018

DEVICE EMPLOYING A SINGLE BOUNDARY OF CONTAINMENT. THERE HAS BEEN NO REPAIR BY WELDING ON THIS MATERIAL

THIS PRODUCT HAS NOT COME IN BIRECT CONTACT WITH MERCURY OR ANY OF ITS COMPOUNDS, NOR WITH ANY MERCURY CONTAINIhﬂ




CERTIFIED MILL TEST REPORT

LOG NO. MO0O000000001495 Page 1 of 22
® o Value .
Th-e Best V.d lue . BONNEY FORGE CORPORATION
Price, Quahty, Service P.Q. BOX 330 - 14496 CROGHAN PIKE + MOUNT UNION, PA 17066-0330

All The Time. (814) 542-2545 » {BOD) 345-7546 + FAX {814) 5424906
B www.bonneyforge.com

CUSTOMER: MRC GLOBAL {US) INC, DATE 05/03/2018

CUSTOMER ) BONNEY ORDER NO.
ORDER NO.:

SHIP TO: MRC GLOBAL (US) INC.
P.QO.BOX 513
CHARLESTON WV 25322
United States

GRADE OR SPECIFICATION NO.

ITEM QUANTITY LOT NO. CHEMICAL ANALYS1S, PHYSICAL PROPERTIES, REMARKS:
] 50393 36-8X2 6M AI10SFLEX T SA/A105
18464306 AL0.024 C0200 Co0.004 Cro0.080 Cud.l10 Mn 1.000 Mo 0.014 Nb0.OI5
Ni0.060 POO0Y S0.019 Si10.220 V 0.003
CE(Long Formula) = 0.40
T/S(PSDH 76,263 Y/S(PSH) 49,334 EL(%} 35.30 RA(%) 55.91
Brinell 147 BHN 150 BHIN

- THE FITTINGS SUPPLIED ARE IN ACCORDANCE WITH PURCHASE ORDER
SPECIFICATIONS.

2. THE MATERIAL SUPPLIED MEETS THE REQUIREMENTS OF NACE MRO175/ISO [15156-2 - 20135 EDITION.
3. CERTIFYING ASTM A103-14/ ASME SA105-15 EDITION.

4. THE PRODUCT SUPPLIED WAS INSPECTED IN ACCORDANCE WITH EN 10204:2004
EDITION TYPE 3.1 INSPECTION DOCUMENT, (EURCPEAN STANDARD)

5. ELONGATION TEST RESULTS ARE OBTAINED USING STANDARD ROUND SPECIMEN,
2 INCH OR 50 MM GAGE LENGTH.

We cerlify that the data on this sheet /s a true copy taken from cur records of material £ / .
furnished us by the production mill, or as obtained by additional laboratory checks. ZZ, L }j o ill SUPO )
FANY PN N iAo p
by g ‘

Kylee Ruiz
CMTR: REV2 QUALITY PROCESS MANAGER




CERTIFIED MILL TEST REPORT

LOG NO.  MO00000000001159 Page 1 of 1
® &1 £¥58 o [ =
Thf“ Best V.&hz@ . BONNEY FORGE CORPORATION
Price, Qualtty, Service P.O. BOX 330 » 14496 CROGHAN PIKE » MOUNT UNION, PA 17066-0330

All The Time. (814) 542-2545 » (800) 345-7546 » FAX (814) 542-4906
www.bonneyforge.com

CUSTOMER: MRC GLOBAL (US) INC. DATE 11/15/2017

CUSTOMER BONNEY ORDER NO.
ORDER NO.:

SHIP TO: MRC GLOBAL (US) INC.
P. 0. BOX 513
CHARLESTON WV 25322
United States

GRADE OR SPECIFICATION NO.
CHEMICAL ANALYSIS, PHYSICAL PROPERTIES, REMARKS:

ITEM QUANTITY LOT NO.

1 59977 36-12 X 1 6000 A105 SOCK S SA/A105

18438364 A10.024 C0.200 Co0.002 Cr0.040 Cu0.050 Mn 1.030 Mo 0.005 Nb0.011
Ni0.020 P0.005 S0.019 Si0.240 V0.003
CE(Long Formula) = 0.39
T/S(PSI) 77,935 Y/S(PSI) 51,731 EL(%) 33.25 RA(%) 58.07
Brinell 141 BHN 141 BHN

1. THE FITTINGS SUPPLIED ARE IN ACCORDANCE WITH PURCHASE ORDER
SPECIFICATIONS.

2. THE MATERIAL SUPPLIED MEETS THE REQUIREMENTS OF NACE MR0175/ISO 15156-2.

3. CERTIFYING ASTM A105-14 / ASME SA105-15 EDITION.

4. THE PRODUCT SUPPLIED WAS INSPECTED IN ACCORDANCE WITH EN 10204:2004
EDITION TYPE 3.1 INSPECTION DOCUMENT. (EUROPEAN STANDARD)

5. ELONGATION TEST RESULTS ARE OBTAINED USING STANDARD ROUND SPECIMEN,
2 INCH OR 50 MM GAGE LENGTH.

We certify that the data on this sheet is a true copy taken from our records of material i)_;‘ |,x""..' .
furnished us by the production mill, or as obtained by additional laboratory checks. i 1yl [; o L 4

Kylee Ruiz
CMTR: REV2 QUALITY PROCESS MANAGER






